
ISSN 0378-4738 = Water SA Vol. 27 No. 2 April 2001 117Available on website http://www.wrc.org.za

The use of simultaneous chemical precipitation in modified activated
sludge systems exhibiting biological excess phosphate removal

Part 5: Experimental periods using a ferrous-ferric
chloride  blend

DW de Haas#, MC Wentzel* and GA Ekama
Dept. of Civil Engineering, University of Cape Town, Rondebosch 7701, South Africa

Abstract

A blend of ferrous chloride and ferric chloride (FeCl
2
-FeCl

3
) was simultaneously dosed into an activated sludge system at pilot scale

in order to test the effect on biological P removal. Additional removal due to chemical precipitation was measured as the difference
in system P removal between parallel test and control systems. Both systems strongly exhibited biological excess P removal (BEPR).
The extent of P release in the anaerobic reactors of the two systems was compared by mass balance, as one indicator of the relative
“magnitude” of BEPR. Phosphorus fractionation of the mixed liquor also served as an indicator of the biological and chemical
mechanisms. Evidence was found that the BEPR mechanism is partially inhibited by simultaneous FeCl

2
-FeCl

3
 addition, even in

the absence of effluent phosphate limitation. However, the degree of inhibition was relatively low, ranging from 3 to 25%
(approximately) for Fe doses in the range ca. 10 to 20 mg/l as Fe, with an average system P removal of 14 to 18 mgP/l in the control.
FeCl

2
-FeCl

3
 dosing in this range was sufficient to produce additional P removal of the order of 1 to 8 mgP/l over periods of one to

seven sludge ages per experimental period, depending on the experimental conditions. Sustained operation of the BEPR mechanism
in the presence of FeCl

2
-FeCl

3
 was possible over a continuous period of seven sludge ages, under conditions in which effluent

phosphate was at least partially limiting. Under such conditions, the chemical and biological mechanisms appear to be
“disadvantaged” to approximately the same extent, as evidenced by the apparent stoichiometry of Fe:P for the chemical precipitation
and magnitude of the poly P containing fractions measured for the biological mechanism. This suggested that the biological
mechanism is able to compete effectively with the chemical mechanism under conditions of low reactor phosphate concentrations
(~1 mgP/l orthoP) for sustained periods. However, the presence of simultaneous chemical precipitant significantly reduces the
extent to which the biological P removal potential is utilised under P-limiting conditions. This could explain the difficulty sometimes
reported in the control of full-scale activated sludge systems with simultaneous precipitant addition where a very low effluent P
concentration (<1 mgP/l) has to be achieved.

Nomenclature

D Delta, meaning “difference in” or “change in”
(e.g. DM,P

rem
  - see also below)

AE1 or 2 Aerobic zone or reactor
Fe~P~O Ferric phosphate/ oxide precipitate (theoretical) after

ashing of ferric hydroxy-phosphate
Fe~P~OH Ferric hydroxy-phosphate
Alk. Alkalinity (unless otherwise stated: bicarbonate

alkalinity)
AN Anaerobic zone or reactor
AX Anoxic zone or reactor
Bicarb. Bicarbonate (or sodium bicarbonate)
COD Chemical oxygen demand
DSVI Dilute sludge volume index
f Filtered (in italics)
fP

t
Filtered total phosphate

fP
t,a

Filtered total phosphate, anaerobic zone or reactor
fP

t,b1 or b2
Filtered total phosphate, first or second aerobic zone or
reactor, respectively

fP
t,d

Filtered total phosphate, anoxic zone or reactor

ISS Inorganic suspended solids
M,P

rem
Mass of phosphate removed (mgP/d)

M,P
rel

Mass of phosphate released (mgP/d)
N

ae
Concentration of ammonia in the effluent

N
ai

Concentration of ammonia in the influent
No

3
Concentration of nitrate

No
3,a

Concentration of nitrate in the anaerobic zone/ reactor
No

3,b1 or b2
Concentration of nitrate in the first and second zone/
reactor, respectively

No
3,d

Concentration of nitrate in the anoxic zone/ reactor
No

3,e
Concentration of nitrate in the effluent

N
te

Effluent TKN concentration
N

ti
Influent TKN concentration

orthoP Orthophosphate
O

t
Oxygen uptake rate (in mg/[l·h])

PCA Perchloric acid (fractionation studies)
poly P Polyphosphate
PO

4,a
OrthoP concentration in the anaerobic zone

PO
4,b1 

or 
b2

OrthoP concentration in the first aerobic (b1) or
second aerobic (b2) zone

PO
4,d

OrthoP concentration in the anoxic zone
PO

4,e
OrthoP concentration in the effluent

PO
4,i

OrthoP concentration in the influent
PSTs Primary settling tanks (or primary sedimentation tanks)
P

ti
Influent total P concentration

P
te

Effluent total P concentration

# Formerly Umgeni Water, PO Box 9, Pietermaritzburg 3200.
* To whom all correspondence should be addressed.
((021) 650-2583; fax (021) 689-7471; e-mail: markw@eng.uct.ac.za
Received 14 November 2000.



ISSN 0378-4738 = Water SA Vol. 27 No. 2 April 2001118 Available on website http://www.wrc.org.za

P
trem

Total P concentration removed
P

rel
Total P concentration released (measured on filtered
mixed liquor sample)

Q
i

Influent flow rate
Q

s
RAS (or s) recycle flow rate

rem Removal/removed
RES Residue (in fractionation studies)
SD Sample standard deviation
S.G. Specific gravity
S

te
Effluent (total) COD concentration

S
ti

Influent (total) COD concentration
SUP Supernatant (in fractionation studies)
TKN Total Kjeldahl nitrogen
TSS Total suspended solids
VSS Volatile suspended solids

Introduction

In Part 4 of this series of papers (De Haas  et al., 2000a), the
interaction between biological P removal and chemical P removal
in an activated sludge system with simultaneous ferric chloride
(FeCl

3
) addition was examined. A major supplier of industrial

chemicals for water and wastewater treatment in South Africa
(NCP Ultrafloc) manufactures ferric (iron [III]) chloride by
dissolving iron (including scrap iron) in hydrochloric acid to give
a solution of mainly ferrous chloride, followed by oxidation of the
ferrous ions to ferric ions using chlorine (Leopold, 1996). The
option exists of removing a fraction of the (mainly) ferrous (iron
[II]) chloride solution for commercial sale prior to the oxidation
step. Work carried out by the Johannesburg City Council (Lötter,
1991) demonstrated the value of ferrous sulphate for simultaneous
phosphate precipitation in nutrient removal plants, although the
mechanism for the superior performance compared with ferric
chloride could not be explained. Subsequently, many of the
Johannesburg biological nutrient removal activated sludge plants
were converted to ferrous chloride dosing (Leopold, 1996).

A review of the literature in Part 1 revealed that the oxidation
of ferrous ions to ferric ions may be expected under aerobic
conditions in an activated sludge plant (De Haas et al., 2000b). The
theoretical oxygen demand for this reaction is small, namely 0.15
g O

2
/ g Fe2+. From the requisite supplementary P removal, the

required iron dose would also be small (e.g. 5 to 10 mg/l as Fe). This
implies that the aeration requirement for iron oxidation would be
negligible compared to that for carbonaceous removal and
nitrification in a typical activated sludge plant. [Yeoman et al.
(1988) quoted an oxygen demand of 0.15 g O

2
/ g Fe2+ from Singer

(1970), stating that the oxygen demand is high and can cause
operational problems. Taking the case of Darvill WWW in
Pietermaritzburg (South Africa), with an average daily flow of
60 Ml/d, a typical maximum (dry weather) influent COD of 350
mgO

2
/l and TKN of 42 mgN/l, at summer temperatures (ca. 22°C),

the average total biological oxygen demand will not exceed
approximately 21 400 kg O

2
/d, excluding any oxygen “recovery”

from denitrification (WRC, 1984). Assuming an additional 3 mgP/l
removal is required by dosing hypothetically pure ferrous chloride,
and that a molar ratio of 2 mol Fe/mol P suffices, then the daily iron
dose will be approx. 650 kg Fe/d. The oxygen demand for oxidation
of the ferrous ions to ferric form will then be approx. 98 kg O

2
/d,

which is about 0.5% of the total biological oxygen demand in the
system. This is a negligible contribution].

In view of the above, and the potential for use of ferrous
chloride in the full-scale plant at Darvill Wastewater Works (WWW)
operated by Umgeni Water, it was decided to include in the study
on simultaneous chemical P removal, a commercially available

product comprising a blend of ferrous chloride and ferric chloride
(FeCl

2
/ FeCl

3
). This product is manufactured by NCP Ultrafloc and

typically contains approximately 90% of the total iron content in
the ferrous form, with the remainder in the form of ferric chloride.
Preliminary work with this product at pilot scale had indicated
promise, giving not only good P removal, but also significantly
better settling compared with ferric chloride (De Haas, 1998). The
aim of this study was to test more fully the effect of this product on
biological P removal initially at pilot scale, with a view to subsequent
full-scale trials at Darvill WWW. This paper describes the results
of the work at pilot scale. The full-scale trials were described by De
Haas (1998).

Materials and methods

Pilot plant set-up

Two identical pilot-plant units (R1 as test and R2 as control) were
set up and operated in the same manner as described in Part 3 (De
Haas et al., 2000c). The only exception was that the units were
operated at a sludge age of 10 d throughout for experimental
periods using the FeCl

2
-FeCl

3
 blend.

Pilot-plant feed supplementation for enhanced
cultures

The first period of dosing with FeCl
2
-FeCl

3
 blend followed on

directly from a preceding period of FeCl
3
 dosing (Period 3.3.6

described in Part 4 – De Haas et al., 2000a). An intervening
operating period of 10 d (one sludge age) was allowed during which
FeCl

2
/ FeCl

3
 was dosed, but no data were collected. Data collection

started on 13/12/95 (Period 3.4.1).
For the FeCl

2
/ FeCl

3
 dosing periods, the influent supplements

were not changed significantly from those used in the FeCl
3
 dosing

periods (Part 4). The acetate feed supplement was kept constant
throughout at 150 mg/l as COD except for periods with P limitation
during which it was reduced to 20 mg/l as COD (Table 1).
Similarly, influent magnesium, potassium, and phosphate
concentrations were held constant, except where P (and hence K)
supplementation was withheld to create P-limiting conditions
(Table 1). Influent alkalinity was supplemented in all periods (at
100 mg/l CaCO

3
) in the form of sodium bicarbonate. Hence, the

main variations in influent composition were those due to the
settled sewage sampled from the full-scale WWW. The main
difference from FeCl

3
 dosing periods was the lower influent acetate

supplement for during times when influent P addition was withheld.
[The reason for this difference was that the P-limitation experiments
with FeCl

2
/ FeCl

3
 blend were performed chronologically earlier

than those with FeCl
3
. Initially the aim was to reproduce the full-

scale operation of Darvill WWW as closely as possible at pilot
scale; 20 mg/l COD as acetate (expressed on an influent flow basis)
was fairly typical of what the side-stream fermentation system
using primary sludge produced at this WWW. As will be shown
here, the results of this study suggested that complete biological P
removal could not be achieved at this low acetate dose for Darvill
settled sewage. Hence, to achieve true P-limiting conditions, the
acetate dose was increased in later experimental periods (with
FeCl

3
)].

FeCl2/FeCl3 and acid dosing

FeCl
2
/FeCl

3
 chloride is supplied commercially by NCP Ultrafloc

as a blend containing 12 to 14 % m/m total Fe, of which a minimum
of 60% is guaranteed to be in the form of ferrous ions. In practice,



ISSN 0378-4738 = Water SA Vol. 27 No. 2 April 2001 119Available on website http://www.wrc.org.za

the product ranges from 85 to 95% Fe [II] (Reynolds, 1996). Like